Tracteur Tondeuse

Model G3560330
Modele G 1656-4WS



P003/022

T Jui 2010 14:38

JACOBSEN

G3560330 REPAIR PARTS 63560330 FRONT CHASSIS & HOOD ASSEM
- : Al A Bl Sttt

KEY# PARTE# DESCRIPTION QTY
i 337613853 BRACKET, GRILLE, L} .....o.v..orren . 1
2 337614-853 BRACKET, GRILLE, RH ....... .1
4 56030 SCREW, 5/16.18 X, 75 ........... ot
5 55273 NUT, 51618 ............. ek
8 . 308207 BOLT, .625X2.18 ...... N |
9 300008 NUT, 1/2:13 ... el
10 180138 SCREW, 3/8.16 X 3.00 ......... w2
i 2483 WASHER, 391D X 1.250X .07... w2
2 1499 NUT, 3/8-16 Gefrereiientrcrnionanin .2
I 46763 RIVET, POP................ .
b4 35497 . SCRLW, 5/16-18 X..50 ...
18 95346 SCREW, 1/4-20X .50 ....
19 309447-860 DASH ......coovron.....
20 44811 SCREW, 1/4-20X .75 ...,
2t 995346 SCREW, 1/4-20X .50 ...
22 50352 NUT, U420 e
2] 313021-860 GUIDE, ROOD .
24 304188 HOOD, HelS auue.vcecvnnr e
25 319986 DECAL, TAPEHIS ....cvvrnren
26 302670 LENS, HEADLAMY! ...
28 56626 BOLT, .375 X .580 .....
29 1498 NUT, 51618 aeeionrsrereaeaeseeree
30 311094 LANVARD, HOOD 11,7505 ..
31 180020 SCREW, 1/4-20X .75 ...........
32 120380 WASHER, .263 X .49 X .07 ...
33 49050 SCREW, 1/4-10%.75 ...........
34 331322 COVER, STEERING SHALT ... e
35 330848 STEERING WHEEL ................ i
36 Jol413 SPACER, STEERING SHAFT ... .
SR, 37 456378 PIN, SPRING ..ccorvnrnvnicraan -
. Slekiar 38 308442 FOIL, LIENS HOOD REFLECTOR ... et
O 327627 GRASS CATCHER MANUAL ........ el
328195 AIR ASSIST MANUAL (ENGLISH) ..... o]
330272 AIR ASSIST MANUAL (FRENCH] ...... ]
330273 AIR ASSIST MANUAL (GERMAN) ... ol
339567 OPERATOR'S MANUAL w...coovvvmvnrren oo i

NORE: ALWAYS USE ORIGINAL EQUIPMENT ALL UNNUMBERED

PARTY. Use of servics)replacement parte other JTEMS ARR INCERCHANGEABLE

than eriginat squipsrerst parte may void your WITH OPPOSITR SIDE .
warranty. 34N A




P004/022

T Jui 2010 14:38

JACOBSEN

G3560330

GRS
HONDUDNIERS -
[ {BAvEmp

BN ey .
"PRI.P2IITED FROMZ OG
ToEANMEl L -

NOTE: ALWAYS USE ORIGINAL EQUIPMENT
PARTS. Use of servicelreplacemerst parts other
Shan eriginal equipmens parss may veid your
Burranty.

o REPAIR PARTS

ALL UNNUMBERED
ITEME ARE INTERCHANGRABLE
WITH 0PPOSITE SIDE

AR A

G3560330

KEY# PARTH# DESCRIPTION

56 310005 FOOTPAD, LH ....ciiviiciicaennne

57 310006 FOOT PAD, RE +voovooooooooooooooooi 0

58 3092358 FASTENER, RATCHET
59 308665-860 CONSOLE .....ocviniviianinee.
60 331535.860 PLATE, SEAT e vvunceee

61 310660-860 BRACKET, SEAT SUPPORT vovomooooooo oo,

62 20507 . BOLT, 437 X156 cccovnrnnnnine

63 1498 NUT, 526+ T8 vv.vveererrrier svoessseeseseessersesssesresoee s,

64 48901 SCREW, 5/16-18 X.03 ......ue.....

65 1498 NUT, 5{16-18 .c.covvnviiiiiinriniiieianes

66 337427 SPRING, SEAT ...ccocccviinviencninnnn,

67 120392 WASHLR, FLAT .281 X .63 X.065

68 995346 SCREW, 1/4-20X .50 ....... cemrirnn
*

70-2 9239 CLEVIS cueererciiircanonnniirvneenninnin
70-3 439455 SCREW, 5/16-18 X .56 uuueeeevrnrirnee.

70-4 301551 WASTER, 344 10X LSODX .09 ...........

70-5 120373 NUT, 5116-18 $Q ...... PP S

7t 995346 SCREW, 1/4-20 X .50 oeceviiiiiveaaerannacanen.

72 126358 BOLT, 5}16-18 X 1.00 ....ccoe.....
e 1498 NUT, 5/16-18 ..........
76 331527 SEAT ...........

727 120393 WASHER, FLAT 344 X .69X .065 ecoviieeeiinnninnnn.
78 180079 SCREW, 5/16-18 X [.00 ..ocooiviniri i ace e nene
79 331637 ’ BOLT, .500 X 10 tiivrnarnniiiiiinnniceneiiie e
80 643958 HANDLE, WING NUT ..oocivviicicecnnee e

* ORDER INDIVIDUAL PARTS - ASSEMBLY NOT AVAILABLE

ASSEMBLY, FENDER .oivviiiiiininn,
70-1 327471-860 FENDER ...oootiiiirimmniin e e aeee

.................

...........

.........................

.................




P005/022

7 Jui 2010 14:38

JACOBSEN

, KEY®  PARTS DESCRIPTION QrY
- 63560330 REPAIR PARTS

o B e L ] 327376 GUIDE, BELT ccovuvvvvvecvcoosecres oo
2 124824 WUT, 5/(618 ....... crraens RO |

3 2721190 NUT, 31816 wooevooverveeees {

A Symbol danotes crilical assombly poinys. 4 313541 BRACKET, FRONT AXLE ... veevcran. [

5 56030 SCREW, S/16-18 X.75 ......covvervareamnerorr o 1

6 55273 NUT, 5/16.18 ........ e b

2 300440 GUIDE, BELT oo el

8 1498 NUT, S/16-18 evovveneraneensirrsns oo ?

9 335697.860 FRAME, MMN PUSTRS ¢

10 320075 BRACKET, CLUTCH ENGAGE LEVER 1o ooorr )

I 180079 SCREW, 5/16-18 X 1-00 ciiii e 2

12 120393 'WASHER, FLAT 344X .69 X .065 . e 2

13 1498 NUT, S/6-L(8 .. 2

14 338048 ASSEMBLY, CLUTCH LEVER LOWER .. o

17 50148 BEARING: FLANGE .o.vvvocvveveveooo oo}

18 8260 PIN,HAIR oo o

19 9400 BRACKET, SWATCH ENGAGE ...

20 35498 SCREW, §{16-18 X .75 ................ .. i

21 300698 BHACKL-'T, FRAME CABLE I |

22 180020 SCREW, V20X 75 oo 2

23 1502 NUT, U420 o, .2

24 300158 UFTASS‘EM!]LY, Ly... Ll

25 300169 LIFT ASSEMBLY, BH ...... Cereritanieratacanns .

26 180079 SCREW, SU6-18 X .00 ceveececenrrns oo 4

27 58247 NUT, ADJUST cevevrrrromeo B {

28 1498 NU'T, SHEIE overrrensaanann (o00aEe0 comra0es L4

29 58248 BRACKET, REAR HANG....... ... 2

30 57072 ROLT, SAE18X .63 vt ieceene e 4

31! 1498 NUT, $/16-18 .............. 4

2 333959 BRACKET, STABILIZER . )

33 35498 SC‘REW. S6-18 K75 covvveanererere !

34 120638 WASHER, 328X.60X.09 1

3as 336646 LEVER, SHIFT-LOWER ASSEMBLY .. [T

36 310347 CLIP- SHIFTLEVER .....oocsovvure 0 1

37 180077 SCREW, SH6-18X.75 e 060050 0r0a000050 1)

38 996416 WASHER, FLAT A X 100X 25 14

39 1498 NUT, S/16-18 1. !

40 310347 CLIP- SHIFTLEVIAR ................. [

41 180077 SCREW, Sfi6-18X.75 ... . . .. el

42 120393 WASHER, FLAT 344% 69 X .065 ... ol

43 1498 NUT, 5/t6-18 ........ W

44 310347 CLIP- SHIFT LV .}

45 180077 SCREW. 5016-18 X .75 oooovveoi . o0 il

46 1498 NUT, $206-18 wrorervrren )

47 335242 SHELFE. BATTERY .cocovve . o

48 180020 SCREW, 920025 i o 1]

49 1502 NUT, 1/4-20 e e e e i et res e s eae ot

50 310356 BRACKLT, PIVOT SHIFT LEVER ..o, 1

S! 180020 SCREW, 420X 75 00022

NOTR: ALWAYS USE ORIGINAL EQUIEMIENS 52 1502 NUT, 1/420 ouees... 2
i e tareirplacement yurls vher T e e NUT, S, L
warronty, pment p ¥ vold yo C1TE sibg BRI A 55 304709 BRACKET, MUEFLER ... 1
- R R 56 56030 SCREW, 5/16-18 K .75 wvrveveceveeeenmmmrons oo 2
$7 55223 NUI', 51618 L L T O R 2



P006/022

T Jui 2010 14:38

JACOBSEN

G3560330
=

REPAIR

‘h—.“___.-—s

RS ————

.. -REE- R
Cinsus st o
- Al qcitan;

-tk
an AlIYEDMnVE FII
H (-‘TO(‘L‘BL‘ DRLEETT

i tbrunm— b
ao\ £a Plo ERONGENFETY

K
“AE paikTED mnpr pa.
. (@ELK LirTy

o,

“M"’

NOTES ALWAYS USE ORIGINAL BQUIPMENY
PARYE, Use of service/replacemens parta other

ALL UNNUMBERRD
ITHAS ARE INTBRCHANGEANLY
than originaf squipment paria may void yoyr

WITH OPFOSITE SIDE

warranry.

P4 R‘I'S

SIRMO A

KEY#

PARTS

338040
304877
36368
324032
98306
316648
324045
1288
1502
324055
120613
335639
57444
417098
8260
313926
180077
1498
180077
1498
301238
180077
1498
322292.853
3100171
996418
44108
301239
300171
44108
9435
138479
35287
303027
§8326
58328
58329
9149
48306
58336
1502
314127
300310
300311
120328
48306
300317
8260
9405
1203722
39522
121222
333503
300340
321837
120192

DESCRIPTION Qry
LEVER, PTO UPPER........., e !
PIN, CLEVIS ........... .

PIN, HAIR .covoerarennee.
SPRING, CABLE KELPER ..
PULLEY, METAL............
SPRING ........ DU,
BOLT, .375 X .565 .......

BRACK.ST CARLE RCI‘MNLR
NUT, 15420 1ecrveenrereniererceneennn..
ASSEMBLY, CABLE !’TO ENGAGL .....
NUT, 1/4-28 ........ .

—_ e .

:

—_— .

rerer

BRACKET HEI(,H'J ADJUAT .
SCREW, 5/16-18%.75 .. e e e
NUT, 5/16-18 . -
SCREW, Sf16-18X . 5.
NUT, 5/16-18 ............. .
QUADRANT, HJ:IGH’I‘ ADJUST.
SCREW, 5/16.18% .25 ..
NUT, 5/16-18 .
HANDLE LJF[‘SHORT
BOLT, 500 X 270 e
WAsm:R FLAT .S06 X.25X .02
NUT, 5/16-18 .. .
PAWL SQUARL ..... cvevee )
BOL'r, 500X .270 . -
NUT, 5/16.18 .
POINTER, HEIGHT ADJUST ...
WASRER, .195X.41X.03 .
SCREW, #8-32X .38 ...........
ROD, ACTUATOR.SHORT ...
SPRING, HEIGRT ADJUST ...
KNOB, HEIGHT ADJUST ...,
GRIP, WIHOLEBLACK ...........
BRACKET, CABILE RLTAINI;R .
PULLEY, METAL..... TP | ..
BOLT, .3725 X .375 .
NUT, 1{4¢-20......, -
ASSEMBLY, CABLE LIFl'
BIN, CLEVIS

R N NP T VO S

-

CLEVIS, LIFT CABLE ..
NUT, 1{4-20 ...cavun.n....
PIN, CLLvis ...

PIN, COTTER
LIFT COVER ..................
SCREW, 810 X.75 ...............
KINO!

WASHER I'LAT 281 X 63 X065 viaiiciiinarn e v,

:
,
h
s
.
.
:
:
i
e
<



P007/022

7 Jui 2010 14:38

JACOBSEN

63560330 REPAIR PARTS
— e REPAIR PART
—————— —— N PART
A Symbaol denotes critica assenbly poinls. T
KEY# PART# DESCRIPTION
1 . ASSEMBLY, AXLE FRONT «.....oomeveereoreso ]
1-1 300272 ASSEMBLY, FRONT AXLE «.cooorooov o
1-2 52407 SPINDLE BEARING «.covvamnrrrearrreorsoo oo 4
1-3 338475 ASSEMBLY, SPINDLE, RH wovooovveooooeoroeeoerm 7
1-4 338474 ASSEMBLY, SPINDLE, LH T —
15 36625 RING, RETEX .. et eese e
8 304550 TIE ROD ASSEMBLY wovoovreoooooreor . creenrinns 1
9 180128 SCREW, 38-16 X 1.75 evcevemmrerrmeeereroooso 2
10 120382 WASHER, 303X .68 X .10 wrrrrrorererrrr 2
1 1499 NUT, 3/8.16 . et 2
2 326889 ASSEMBLY, SECTOR (,LAR .................................. 1
13 313629 BEARING, SLEEVE .. ol
14 313671-853 SUPPORT, SECTOR GLAR ol
is 315196 SCREW, 1/2.20X 3.00 .. 1
16 274654 NUT, 12.20 ecovvooeeroo, !
17 302498 BEARING ... —
i8 323731 SCREW, 5/16.24 X .75 wooovoorsonsoe 0000
19 71100 NUT, 5/16.24 . V. >
20 321449 DRAG LINK ... e
26 1499 NUT, 3816 oo oo I
27 120396 WASHER, FLAT .31 X1.06 X .095 | cere }
28 120383 WASHER, .459 X .78 X .12 . N
29 271506 NUT, 2/16-20 ..cveceeeenrersveems oo t
30 332530 SHAFT, STEERING ©corvvrrrrenrneros oo ]
3t 302314 PINION, STEERING c.evv.vv.vovereooooooo e 4
32 302524 PIN DOWEL STEER .. Feeserne
33 3i5194 WASHER, FLAT 51X 1.38 X .43 voorrerremsrorrrror o !
34 996418 WASHER, FLAT .506 X .75 X .024 .. e |
35 20864 RING, RETE . coreeeninne |
36 338127 TIRE & RIM ASSEMBLY, PU 15 X 6.0 %X 6 -rrrrrrr 2
37 642 WASHER, FLAT 755Xl 31X.075 . 00000 G00C000000A
38 36625 RING, RETEX .. ettt 2
43 339414 HUB CAD, 6" .. 2
4 306669 CLIP, HUBCAP TINN .. .8
4 124925 NUT, 3/8.24 . ..
) 1 4 304260 BALL JOINT, RH, 3/8.24 . oooorooon. ot
Qan - 47 272123 NUT, 7/16.20 . R I el
48 302865 BALL JOINT 7/16.20 | o
49 42815 WASHER, FLAT 755XI SJX 0] vonds
NOTE: ALWAYS USE ORSGINAL EQUIPMENT
P o ALL UNNUMBRRED o«
tim '::"f:.f.m”:r‘::mzm‘;?:: I onpomLGrAzLE * ORDER INDIVUDAL PARTS - ASSEMBLY NOT AVAILADLE
13308

——

0
3



P008/022

7 Jui 2010 14:38

JACOBSEN

PART¥ DESCRIPTION QTY

313645-853 BRACKET X-AXLE ................ RN
35498 SCREW, $/16-1§ X .75 e e e
314267 BRACKET, STEERING PIVOT ......ccmue.... .

G33560330 2
———e 4
315267 BRACKET, STEER PVOT evirreiievtrer o2

2

12325 BEARING, BALL.....occvvimneenrarnn, v
315268 BEARING, BALL
320531 U.JOINT ASSEMBLY WRERK.............. tererenas ferrenran 2
315264-853 HUB ASSEMBLY HEAVY LT
36311 PIN, GROOVED.............. e bt et eaas
12289 PN, STEERING HINGE..........
324578 BEARING R L T L PRI e
21682 WASHER, FLAT 765X 125X .042
324578 BEARING St tere et s e e taesgeaoreenecenes
456722 PIN. SPRING St UL LT D S 4
180079 " SCREW, 5/16-18 X 1.00 LTI T OO
120393 WASHER, FLAT JuX.69X 11 -1 i3
1498 NUT, 5/16-18 ISttt veres e ts e baab et esntt s net sans B
336148 BAR, DRAGL]NK................................................. i
308719 PIVOT, STEERING Peestetenee s s astees snarannass |
12319 BOLT, .562 X .340 BERerainerstistbeereensttatsseneiinantsansnnn,. 1
304115 SPACER, STEERING sorirtnninsstenessansinensoneens |
25122 WASHER, FLAT J6SX 119X .04Y coveerenn......... PR |
45602 WASHER, FLAT 13X .87X.419 Vrortaeeseenianesnnarcess |
42105! SCREW, 5/16.24 X 1.00 2ecetiontennsnikscoranesrrestrnnnsanenses |
302594 FOLLOWER, ROLLER S !
304136 CAM YOKE RQLLER ..... Tehesestrarmetereores snaesanearaes veend
304122 BOLT, 625X 1.175 asatednessutestonntreens 5
274654 Nm‘, 1/2'20 $90t00000)t00000cascadenanteree "eeavsaayqe !
324638 BOLT, .265 % 980 A LR PO |
996307 WASHER, FLAT 391 X 1.00X 209 trercortnirenentecarase |
412349 NUT, 3/8.24 e T TONU USRI (
308720 SHAFT, STEERINQ L3170 2 (O oo (1
3084427 ROD, TIE et eseee st case st e bbansesae st eransseeaneeneneres |
308399 NUT, 3/8-24, LH At rltt i senreotannanveranttarsennenans o |
308384 BALL JOINT, LH, 3824 .....ocun...... 9 4oernsateasnasasnncane 1
124925 NUT, 3/8.24 S TEebiibaeenstieenterarnnnrensesne
304260 BALL JOINT, RN, 3/8.24,,........... P o0oCTa0 050500000 aoacea [
308446 ROD, TIE .................... it tveesenittieriinaae
308399 NUT, 3/8-24 LR reeviiiesntisnatrrencansanes o
308384 BALL JOINT, LH, 3/8-24 ...........
124925 NUT, 3/8-24 vvoervcvrrenresn Xoec00050000
304260 BALL JOINT s BH, 318:24 oo, 0000000000 Ceescrraianane ]
181646 SCREW, 3/8-24 X 1.75 ......... ettt s b banratnaaran.s i
4!2349 NW, 3’8‘24 LA LYY TT PR T O R T SN ’
304120.853 ARM REAR WHEEL STEER, RH ..o
NOTE: ALways USE ORIGINAL BQUIpMENG S0 304;%"353 ?ém%?'\gﬁﬁbﬂﬂ'ﬂ, LH i,
mmmm 477 4 ’ - ¢w foessne AR R L R N
Stian ovicimal men Soment ores g o, ey RS Dy eRactaNOrAnL e 51 181639 SCREW, 3/8-26 X 125 ccccvervmmrrrrvsonsssooesrossoseneonns
( erranty, 3457 52 120382 WASHER, .393 X .68 X.10 et entseaat e reeerrrratiansrnane
T 53 412349 NUT, 3/8.24 ...eupernnnn...




P003/022

T Jui 2010 14:39

JACOBSEN

G3360330 REPAIR PARTS

M
KEY# PART¥ DESCRIPTION Q1Y
80 321514 SPRING, DRAGLINK ............ et ————— verene |
84 319675 PIN, CLEVIS P AL LI OISR |
85 57847 SPRING, BRAKE PEDAL...........cooooo R |
86 2968 WASHER, FLAT 504X.75X .059 ... teectenseenie. 3
87 56180 PIN, HAIR LT LT SOOI |
88 48160 PAD, CLUTCH BRAKE WIPRINTING ........ eeene RN |
89 335656 ARM, IDLER TRACTION....., [LITERTTPY S |
90 329989 BOLT, .625 X .135 ...... SNttt aeens e, O |
o1 45602 WASHER, FLAT 333X 87X oo 1
92 1498 NUT, §/16-18 ..., tetiinenn, rrersaisniienann, S erreaenniees . |
93 39659 RETAINER, BELT ........ et st eaecte s e nnnenans ]
94 35374 PULLEY, IDLER TP eecatereesarnn, [RTTPPRNOTR |
95 45392 BOLT, 3/8.16 X 1.50 e s e acee s essnanns |
96 1499 NUT, 3/8.16 ........ e, oo o S |
97 57204 ROD, CLUTCH 3.92" B et e can e 1
98 326131 BOLT, .495 X .31 ERR A AT LTI PO P L PP PPIOPPR R (9
99 1498 NUT, 5/16-18 oo e SR
0o 334175 SPRING, BRAKE v.vccvverrnrmoo o
102 325123 SPRING, CLUTCH «ocovuveanenn Crrerenesaricens cocos
103 338112 TIREG‘RIMASSEMBLY, 20" ......... 90000000 500aE000a0E 4
1031 338512 VALVE STEM
103-2 338530 RIM, WHEEL
103-3 338527 TIRE, 20
104 181683 SCREW, 1/2-20% 50 v, Cetet s tebierteiarernynee w6
105 306669 CLIP, HUBCADP TINN....... enenen LT PR e 10
106 339413 HuR CAP, B .oocoevveevtrereem oo aooacE0ces s
107 313039 DECAL, 4Ws PATENT ......ccoovvireaar Soaacoaaaten It
108 325941.853 PEDAL CLUTCH/BRAKE ... 3000000050000 .
109 9016 LEVER, PARK. BRAKE .......covevievo pocacaaces ooonaa I
tio 57828 SPRING, PARKING BRAXE S |
111 57829 RIVET oottt oo 21070 oI

FARTS. Vs of seroiccrmpi oy ol SRUBMENT I EMS ARE INREnCr AR R4 RLE
“l:'a'v:‘:':-gma! squipmens ports may veld youy WiTH 0PPOSITE SIDE oo




P010/022

T Jui 2010 14:39

JACOBSEN

G2560330

PARTS. Use of serv
than eriginol squipmen

wornstey.

NOTE: ALWAYE USE ORIGINAL EQUIPMENT

, ; 5T
57
A o —— QEF. KEY a1
1@ - N

placement paris other lmﬂl ARE N OEADLE

TEIRCHAN
! parts inay vold your WITIL OPROSITY SIDE

W22 4

KEY# PART#
1 &

2 50947

3 138489
4 305553
5 305554
6 305555
7 56472

8 35287
13 9796

14 44811
is 320922.853
16 57072
17 309436
18 §5273
19 335092
20 120383
21 428644
22 312728-853
23 57366
24 314992
25 49050
26 48049
27 47345
28 46704
29 325547
30 327422
31 314797
32 3i0280
33 320553
34 308459
35 57569
36 50607
37 310279
38 47345
39 124818
* SEE ENGINE MANUAL

DESCRIPTION _ QTY
ENGINE, 14-16HP VANGUARD .. R |
SCREW, 3816 X 1.25 cecvveereeecesrseeenrseresseosee e 4
WASHER, .384X.69X.04.. [PPPPPRR |

MUITUIR t
EXHAUST TUBE RH PRI |
EXHAUST TUBE, LH ....cconmrneemrcieccrreeenesnnn, 1
SCREW, #8-32X .38 wuccvvnievieiiivinnecenvevianarsorenn 4
BRACKET, TRANSAXLE ......ovvvecriceiireenerninnnnn |
SCREW, H4-20X .75 eorvireecectnnrinrcte s eecrnnns 4
SHIELD, MUFFLER MEAT ..cocovvienrcirvvrnrnrinrnnnn. I

BOLT, 51618 X .63 vuveecivemmeeormiosscoosoomooeoe oo 2
PUSHNUT, 5/16 BOLT RETAINER ... 2
NUT, 5/16-18 eoeeeieecmeenrieeeenemseeeeenrees e s 2
PULLEY, ENGINE veccveecevernnnnn, - 1
WASHER, 459X .78 X .12 cevverorroooooooo !
SCREW, 7/16.20 X 5.00

HEAT SHIELD.................

SCREW, 10-26K .50 vevvreereermennneerserss oo
TANK, FUEL 2 GALLON....
SCREW, 410X .75 cvvvvviveceecaneerememsreemeesorss oo 6
TUBING, .25 X .50 X BULK GAS LINE ... veenn 10,07
CLAMP, HOSE SCREW TYPE .o evveeenn oo I
CAP, GAS oocvrurrrereecnscneeesesoneeossonsonss vetrrerns o1
OIL DRAIN vu.vr: A.SSI:MBLY .............. ereeeerene e I
CAP, OLL .. eevemesrers e 1
OILSENSOR oo soereeeeeeeeeee et 1
CONTROL, THROTTLE .............. et eeaetese e 1
SCREW, 10-24 X .63 . e n e 2
NUT, #10-24 .. .‘Z
RETAINER, WIRE vooovooooeoomooeom e
KNOB .coocvanmmnierinsriessceenon oo oo ]
CONTROL, CHOKE wovveroemsoooeeoeeomeeese o 1
CLAMP, HOSE SCREW TYPE 1
NUT, 1420 cerrorrereereer oo 1



P011/022

7 Jui 2010 14:39

JACOBSEN

63560330 REPAYR PARTS

Qa5 =

e
RIS ’
- {IAENEr

Sy
[Hf.'_:': anrek p
< iEhutm

. his i
Preotinentespcen
LI -

TORQUE 13- 18 711

NOTE: ALWAYS USE ORIGINAL, BQUIPMENG

PARTS, Use oflervia/rcptaumx parts other iy ARE : TERCHANI
EMEG 17,4
g\::':'gm equipment paris may vold yossp WITH OPPOSITE Slg?aw
| A 1R3¢
——— T )

KEY# PARTH
I &

2 334330
3 35498
4 334051
5 57157
6 56255
7 333926
8 180124
] 120394
ic 1499
Lt 134016-853
12 44811
13 180130
t4 845

15 314944
i6 335689
17 120394
18 1499
19 321845
20 56255
21 57157
22 334122.853
23 334126
24 334123.853
25 180134
26 120394
27 1499
28 334124
29 326780
30 335708
3i 120391
32 180113
33 1498
as 35498
36 120638
37 180022
38 138538
39 1498
52 318452
53 318451
54 8260

55 2968
56 120238
57 JD6690
58 311257-853
59 314244
<14} 31133
61 1341

62 311333
66 335980
67 12£222
68 120393
65 334382

DESCRIPTION QTY
TRANSAXLE ..ot !
BELTGQUIDE ....... e I
SCREW, 5/16-18 X .75 ........ wel

LEVER, TRANSAXLE SHIKT ...
WASHER, .750X .250..............
SCREW, (14-28% .75 ...
LINK, SRUST ...
SCREW, 3816 X 1.25 oo
WASHER, FLAT 406 X .81 X .065
NUT, 3/8.16 ....
QUADRANT, SPEED 0O . .

SCREW, 1420X.75 covueeeemrrerrero oo
SCREW, 3/8.16 X 2.00 ..o
WASHER, FLAT .390X 1.25% .119
WASHER, FRICTION oo 2
SPRING-COMP ....... e
WASHER, FLAT 406 X .81 X .06

NUT, 3/8-16 ..... e n ax e smkn e een P
BRACKET, LEVER ..... venne
SCREW, 1/4-28%.75 ..
WASHER, .750X .250....
LEVER, DUMP VALVE ..
BOLT, 437 X.136 ............

SCREW, 3/8-16 X 2.50 ...............
WASHER, FLAT .406 X .81 X 665 ..
NUT, 3/8-16 ....ccooeumnu......

=
3
3
&
=
=
=
é

NUT, 5/16.18 ...............
SCREWY, 5/16.18 X .75 .......,
WASHER, ,328 X 60 X .09
SCREW, 5116-18X .75 ........
WASHER, .320X .61 X .03 ..
NUT, 511618 ........
LEVER, SHIFT UPPER .
SPRING, TORSION ...

PIN, RAIR «.oene

ORACKET, COVER ...
COVER PLASTIC ............
SCREW, 1/4-15 X _444.53

CLAMP, SPRING ...........
SCREW, [/4-15 X .44/.53 ..
CAP, DUMP VALVE ROD
PIN, COTTER ...oovcviee
WASHER, FLAT J44 X .69 X .065 ...
SPRING cvvo v

~ SEE TRANSAXLE BREAXDOWN PAGES IN THIS MANUAL



P012/022

T Jui 2010 14:40

JACOBSEN

NOTB: ALWAYS USE ORIBINAL EQUIBMENT ALL

UNNUMBERED
PARTS, Usa of servicelreplacetneis Parts other ARE INTERCHANG
than ariginal equipmient pons Mmooy veld your 1ems op e oL

Wrranty, WISH OPPOSITE SIDE

LR R
Bt .

T ——— T

WO h LN~ E
IR

PART#

320393
41482
303064
52572
57444
41482
327355
327352
327350
300133
300255
300334
57444
320082
57444
57476
57220
53716
187745
1502
271172
138485
120368
57444

- 85511

271184
57547
160505
302257
57505
180022
120392
180020
271172
1502
91895

DESCRIPTION Q

ASSEMBLY, LIGHT WIRE
TIE, CABLE ................. crerveanin .

et eenrenn. D
SWITCH-IGNITION PO PO STV
NUT, 5/8-8 S s e nasaees |
AMMETER ..... frmrerrereeresennseasns R |
LIGHT, INDICATOR PANEL MOUNT ......coeeenrenn. 2
UGHTNWTQHOMOHH%NELMOUNTMHWHMHr
TIE, CABLE ....... et e ee e e et e s veen o !
SWITCH, DOUBLE POLE oovicivaaie .

TIE, CABLE ..o !
SWITCH, SCREW MOUNT

SCREW, ¥12 X 50 oot

SCREW, U/4-20 X .75 oovovseorr
NUT, 1420 oo

WASHER, .320 X .61 X .03
NUT, S/16-24 eovuncuuracarrsreeeeeeneesesoooo
WIRE, GROUND, 12.5"
NUT, 5/16-18
SWITCH,SEAT..................,.................... A
SCREW, 1/4-20 X 38 oo
BATTERY 12V 7 PLATE
SCREW, 1/4-20 X 1.00
WASHER, FLAT .281X.63X 065 ol
SCREW, 1)4-20X .75
NUT, 420 oo
NUT, 1/4-20 ..o
TRAY . BATTERY ..ou......... oo .




P013/022

7 Jui 2010 14:40

JACOBSEN

G3560330 REPAIR PARTS
= — ———

. RELT
PRE PAIRIED IECZ 50,
|EKI_EUSIG.‘I|DLEN_]

NIEF
FREPACD Drek: ha.
IRNLERAF S ASSY |

N
NOTE: ALWAYS USE ORIQINAL EQUEPMENT ALL UNNUMBDERED
PARTS. Uoe of servicaircplocenens paris esher IS M8 AnE INTERCHANGRADLE
Shon eriginui squipmens porse may vedd yeuy WITH OPPOSITE SIDE

sarrangy,

A Symbxil denntes cdlical assembiy painss.

EATN U2

KEY# DPART#
1 L3

Z 58306

3 8260

4 1345

5 314107
6 310326
7 126416
8 4517}

9 3i4t08
10 333073
u 57101
12 309436
i3 120393
14 1498

i5 42348
ic 302611
1? 23763
18 1499

19 304422
20 314975
21 304424
22 3535

23 58305-853
24 58247
25 180079
26 1498

* REFERENCE ONLY

DESCRIPTION QT
DECK, 43" MOWER T e,
ROD, DECK HITCH .o ool 0000 L

PIN, HAIR ...

RETAINER, BELT T e
SPRING, TENSION ..o 000 1
BOLT, 3/8-16 X 1.75 L T

NUT, 3/8-16 Tt e e,
BELT, V5L 8600 ....vvvvveeeecent T 1
GUARD, BELT LH «.cvcevovvveeercer s 1
BOLT, 5/16-18 X .75 .ouen.... 0000 CR0IEIO0gEE .. 3
PUSHNUT, 5{16 BOLT RETAINER ..

WASHER, FLAT .344 X .69 X.065...........

NUT, 5/16-18§ ................. T P .
GRIP-LEVER GRASS COLLECT OR v,
GAUGE WHEEL........... e s
BOLT, .500X 1.390........... teseereitranreseeeearanenans

NUT, 3/8-16
SHUTE DEFLECTOR wovvvecvers. oo !
SPRING, TORSION CHUT: DEFLECTOR ..............1
ROD, PIVOT DECK................. PE0O0CECnOaAs0000 coaooo [}
NUT, PUSHON CAP ............. 7 !
BRACKET, LINK DECK FRONT ...oovvvevna, R
NUT, ADIUST oo 2
SCREW, 5/16-18 X 1,00 ....,.... .. e teeeea e abeas sanns 2
NUT, 5/16-18 ............. TR 2



P014/022

T Jui 2010 14:40

JACOBSEN

KEY¥ PART# DESCRH”EON Q1
1 325116 3" DECK KIT ceverntiresierneesersaees ]
G3s60330 REPAIR PARTS 2 326480 TOE GUARD - MULCHER ........................ O !
) SRS 3 180077 SCREW, S/1E-18 X .75 ceevevrerenreeeceeseeeeesensm i 1
A Symbol deadtas crtical assembly polrms. A ] 4 t4gg7 gICUT 5[1;—168 e }
5 180077 REW, 5/1 5.
- © =0 0 0525 6 1498 NUT, S/16-18 vvvveecerrsmmmmoororeoosseeoeeer oo !
™ -9 7 317017 BRACKET, CHUTE MOUNT wovoesvereoeeses oo 1
REF KBV — IS 8 " 180077 SCREW, 5/16-18 X .75 ... 2
5 3 ) 9 120393 WASHER, FLAT .344 X .69 X .065 .. 2
N = v 10 1498 NUT, 5/16-18 «.covrreerceirrrerssrsenssoins .2
g e 1 313929 BRACKET, RH LIET REAR —rvvevoerooeeeoesees e, !
RN | 12 180077 SCREW, 5/16-18 X .75 vooerveooooseereeeeeeee e
net. Kevast 13 120393 WASHER, FLAT .344 X o9x 065 cverrnenrriereso e 2
o 14 1498 NUT, 5/16-18 . e r———
) O 15 310667 BRACKET, LH LIFT REAR -+ orvvervrssosesserssoesses oo
& ° 15 180077 SCREW, S/16-18 X .75 - ovvooomorms eereseseeeeee e 2
; Si= 17 120393 WASHER, FLAT .344 X c9x 065 cvevrnrsenrnnssrens 2
D= 772N 2 18 1498 NUT, 5/16:18 ... everrnesrerereres s 2
% i <& 19 326893 BRACE, LDLER SUBPORT rovooomsoooeeeeeeeoeeoeeeeen 1
; Ny 3 D 20 180677 SCREW, S716-18 X .75 evvvereomseooesoesseeeeeeeeeee oo, 2
~<TF S i 21 308234 fq%rREW 11420 1.25 .. i
= Y e . 22 44108 5/16-18 . rershiaeeretitEteatetettsroebnannesanenrsan
-4 /‘,\«} ; FreCe g 23 337734 QUILL ASSEMBLY wererorvereeereeeereeseeee e 2
N 26 ) (8 Iy 231 56425 SHAFT/SADDLE v.oorooseooseeos oo oo ee g
id hy LG 23.2 49562 BEARING, BALL .. 1
: i 233 50616 DUST SHIELD .. S ———
i 8) i 234 55547 QUILL CASTINQ T
° L. a1 7@ d . 23.5 49562 BEARING, BALL ....covocavemrcrsraoseeon e oeresnessoins 1
; 236 50818 SPACER, SLEEVE ... eoo oo eoeesesses e, ¥
S - 23-7 331067 SPACER, QUILL .. o 1
= > > 23-8 333132 PULLEY, QUILL V5L .. 1
AL ,/ 23.9 56365 WASHER, SPECIAL QU]LL ot
e[ | o 23-10 1282 NUT, 7/16-20 . - BR.. 1
ol 3 ‘ 24 35498 SCREW, 5/16-18 X .75 .. e 7
% 5 25 300345 SCREW, 618X 1.38 cvvrcrincs
S . 2 1498 NUT, S{6-18 vevvererorerssoosseenes oo reeseereeeseseeee 1
C 27 317040 BRACKET FRONT ©.oovooooooseeee oo e '
A 28 328155 PLATE-MOUNTING ..coccovveraeivaniicinenraeesoivennnnns |
29 180077 SCREW, 5/16.18X..75 .. o
- . ’ 30 1498 NUT, 5/16-18 . . 4
ner : 35 317041 BRACKET, GAGE WI—LEEL LH ol
2 36 180077 SCREW, 5/16-18 X .75 .. 3
9] 37 1498 NUT, Sfl6'18 .3
7 e 38 322464 BRACKET, GAGE WHEEL RH mom 1
3 39 314282 BRACKET, STABILIZER .. ‘ Ty
— 40 311104 SCREW, 5/16-18 X 5.00 v....ovovomonrsroeseoeooseres e i
~ REF.KEV02 DETAL " 41 271184 NUT, 5/16-18 . revenennteeertannesne i s eenran |
: 42 180077 SCREW, 5/16:18 X .75 .. e
43 1498 NUT, 5116718 ciiiiiiieiieeieecineiae e ae e evsseeaenn K|
) 316608 BLADE, 21.70.. S
4 2483 WASHER, 391D X 1.25D X .07 .. N
o AL AR a 4 39573 %A%Rszgﬁ%c 10O 5& .............. 2
a 88 ORIGINAL RQUIPMENT UNNUMBERED 4 07 , Fl 39X 100X .209 ... !
TARTS. Use of terviceincpincoment parss other  1TEns Sk A NIRED 48 322120 IDLER ARM ASSEMBLY +evorvvrreror o o
warmnty, | JWPMent parts may veld your WITH OPPOSITE SIDK 48-1 322116 ARMIDLER ..ot 1
b 33508C 48-2 41601 RIVET tieiiiiiiiniinieninniienneeneiveesnvesecensene e
20 483 306973 BRAKE PAD oo §
49 304420 BOLT, .500X 2.15 .......... L el



P015/022

T Jui 2010 14:40

JACOBSEN

996416
45171
326249
1800727
180083
446363
271184
1498
321828
135624
304119
306973
180077
120393
1498
315304
1502
35410
180079
120393
1498
325%65
12685
1498
322320
58319
322319

WASHER, FLAT 391 X 1.0 X. 125 .
NUT, 3/8-16 .. B OO |
BRACKET EXT LNSIONIDLLR ............................. I
SCREW, 5/16-18 X .75 .. [SUTSUSORIUPPIPPPORNNS |
SCREW, 5/16.18X 1. 50 .. PO PPPPIN |
WASH.ER FLAT 37SX 88X 082 e renninra
NUT, 5/16-18 . . . 1
NUT 5116-18 . vt vensieanens 2
BLADE BRAKL ASSEMBLY ................................... !
RIVET .. . TR
BRAKI:ARM v . i
SCREW, 5!]6-18?( 75, {
)|
)]
!
I
1
I
!
t
i
2

»
-

WASHER, FLAT .344 X 69?( 065 o
NUT, 5/16-18 1ioevnrrirscnnnnacanniconns
ROD BRAKE .
NU'T, 1/4-20 .. rrectsssnaiiiine
SPRING ... vionieeniiirnieninescanennenien,
SCREW, 5/16-18 X 1.00 wveietiiaavrniasisraronssescineeminannes
WAS HLR FLAT 344X .69X.065 ..
NUT, SHE-I8 cercoriiirerriivmeanuimeiinsrasisssanniesninraessenn
BELT GUIDE ...
SCREW, 5/16- 18X1.50 . Veeriesecesrsanannesennns

LLVERCHUTEMTCH TR |



P016/022

7 Jui 2010 14:40

JACOBSEN

SCHEMATIC DRAWING

RED

BUMK

+ -—
| Il ity
BATTERY . RED @ {10 GRouD
D FRAE
[ FRAME
. YELLOW
YELLOW
L2 — %
LGHT 28 —]\ S .
m&“ [ . /r r o /J
S| YOLOW YOLH W SRUICE ’98 -
o @ j’)u{ "2 wo % S
o] DECK SWICH START CLUTCH SWITEH /smv ROV
l START _ _ DECX SWIrCH @)
b \L @ GREEN /WHTE J“l CROLND
, T el R
[ Lf [ mg =
N
p BUACK IE?ATW @ [fy, eRousd
(BNoNE t0L1) ] SAFETY CMCUT BACK 1" FRAME
L N WMo | i o CROVND
Z o RED | i ‘om mm-,,m—q_mm_mg Ill ENGINE
ENGINE ———
S T 1 S
@) TOURAERR (
BUE GNTIOR SWITCH 305720
BT N BAGK POSITION [GiMiLIB]|S
BLUE : @ BT - 30308 AN eucts OFF o=
R 6 ] X ON o
UGHT SWiTcH L, START 1o

25




P017/022

7 Jui 2010 14: 41

JACOBSEN

.G356033p

Prr—

HYDROSTATIC PUMP
e —

KEY 4

PART#

DESCRIPTION

SO OO A W -

310227

313306

313305

HYDROSTATIC PUMP
(COMPLETE)

OVERHAUL SEAL KIT
(CONTAINS KEY NO.S 1.9,
13 AND 14)
RING-RETAINING
SPACER

SEAL-LIP
RING-RETAINING
SEAL-LIP

SEAL-LIP

SEAL-LIP
GASKET-CENTER SECTION
O-RING

BY-PASS VALVE KIT.
COMPLETE (INCL. KEY NO.'S {1-15)
SPRING-HELICAL COMP
BY-PASS SPOOL

O-RING

O-RING

PLUG-BY.PASS




P018/022

T Jui 2010 14: 41

JACOBSEN

G3560330

el

28

32409  HOUSING HALF, 11y
324092 HOUSING HALF. Ry
324093 GEAR, DIFFERENTIAL
324095 SHAFT, INPUT
324096 GEAR

- 323656  SHAFT, DRIVE
323655 GEAR, DRIVE PINION
323660  SHAFT, PINION
323663  DISC, BRAKE
323685 PUCK, BRAKE
323687 PLATE, PUCK
324092 BRAKE, YOKE
324089  TYPE "Qr GREASE
323681  PIN, BRAKE ACTUATING
323665 ARM, BRAKE ACTUATOR

PHND A W

e el o
WRERES

~n

323684
323691
32367¢
323711
323650
323649
323692
323677
323678
323688
329832
323661
323699
329833

WASHER, IFILAT

NUT, CASTLE

PIN, COTTER

BOLT, HEX W/PATCl
NUT, HEX

WASHER, SPRING LOCK
KEY, HI.PRO

BOLT, HEX SELE.TAP
BOLT, HEX SELF.TAp
KEY, HLPRO

SCREW, HEX W/PATCH
COUPLING

PIN. ROLL

WASHER, FLAT



PIECES DE RECHANGE

REF. NO. 1

CARTER DE SOUFFLANTE

100 M

103/7107.5 ¢™

bpepb 0102 '0F L

CNOT1 ©5/07,3 CM NG 2 .
{38/39 po.) NO2 <0 PO, NO3
’C’A;t’r;nsu W3, BE CARTER OF R CARTER DT NS
3 CM RAGUES 100 &M - BAGIES 108/307,3 cm BAGUES
{38/39 po.) D’ BCARTEMENT {40 Po.) D/ECARTEMENT (€2/43 0.} D’ T CARTE MENT
I8 24 120706 - #24-20 X 050 0 1R0021 - 1:4.20 X 0,40 2 140021 « 1/4-20 X 0,80 2
3:: ..u- lsonfx -L4-20X 080 M L8037 . 1420 X 163 3 180037 - 1/4-20 X 1,63 6
e < 180021 - 1:4-20 X 0.80 : %0037 17420 X 1.63 3 180037 - 1/4.20 X 1,69 5
L) 0 .
- b 120230 - $/16-18 X 1,28 0 12685 - £16.18 X 1.50 0 12685 - /1618 X 1,50
220/610d N3S900ur

-




~_PIECES DE RECHANGE .

NO. NO.
REF. DE PIECE DESCRIPTION QrTy.
1. 323883 ASM. BLOWER, A'R-ASSIST i
2. 316401 MP LOWER PLATE BLOWER )
3. 317138 FLANGED BEARING . 1
4. 120834 SCREW, 1/4-20X .63 HHC GQ]2 2
5. 1502 NUT. 1/4-20 REGHEXCTRLK 2
[ 314770 SHAFT, BLOWER AIR ASSIST 1
7. 181596 SCREW. 5/16-24X .88 HHC GRS 1
8. 120638 WASHER, HVSPTLK .328X.60X.03 1
9, 45602 WASHER, FLAT ,333X .87X.118 ° 1
10. 314829 SPACER, SLEV 834X .23X1.00 2
11, 313761 IMPELLER, AIR ASSIST 1
i2. 35075 KEY. HI-PRO 404 SODIAX.125WD 1
13. 313774 PULLEY, 5S¢ PUMP(AIR ASSIST) 2
14. 120384 WASHER, REGSPTLK.523X.87X, 14 1
15. 120371 NUT, 1/2-20 HEX 1
16, 316402 MP IMPELLER HOUSING 8LOWER H
17. 443874 SCREW. 10-24X .S0 HHMA GR2 7
18. 312300 NUT, #10-24 REGHEXCTRLK 7
19, 180021 SCREW., 1/4-20% .88 HHC GR3Z 2
20. 3843 SPACER. SLEV .250X 27X 20 13
. 1302 NUTY, 1/4-20 REGHEXCTALK 3
22, 120706 SCREW, 1/4-20X .50 H4G GR2 )
23, 327852 AIR DUCT AIR ASSIST i
24, 66407 WASHER, FLAT .328X 75X.077 1
23, 32¢510 WASHER,PENETRATING .32X.68X.09 1
26. 1468 NUT. 5/16.18 REGHEXCTRLK 1
29. 316421 INLET, CHUTE AIR-ASSIST 1
29A 316987 INLEY. CHUTE AIR ASSISY 1
30, 318377 SCREW., 10-32X .50 SLWAHN BLKOY 3
31. 3141589 NUT, #10-32 CTRLK BLKOX 5
R. 328155 PLATE MOUNTING Y
23, 328196 SPRING TENSION AIR ASSIST i
34, 328068 ELEX HOSE i
35. 327851 AR DUCT AIR ASSIST 1
38. 328629 SPRING-LATCH AIR ASSIST FLEX 3
37. 327834 ASSEMBLY - UP STOP H
38 318303 BRAKE ROD - 38/39 i
315396 BRAKE ROD - 40 1
315304 BRAKE ROD « 42743 1
39. 180073 SCREW, §/18.18 X .30 2
40, 1429 NUT, 3/8-16 REGHEXCTRLK 2

wozed e ovoz i g N3S8006r



ALL UNNUMBERED
ITEMS ARE INTERCHANGEABLE
WITH OPPOSITE SIDE

NOTE: ALWAYS USE GRIGINAL EQUIPMENT PARTS.
Use of service replacement parts otner than original

equipment paris may void your warranty. 3235078

12

220/120d  bp:wb 0LOZ 0P L N3S80Jur




'REPAIR PARTS

40/ 43" GRASS CAI'CHER FOR UNITS WITH AIR ASSIST

key# pat# description aty.
1. . ASSY, UP CHUTE 40,43,46"BAGGER 1
2. 322494-853 LATCH CHUTE 1
3. 322495 CHUTE, UPPER 40446 BAGGER 1
4, 42348 GRIP-LEVER GRASS COLLECTCOR 1
8 121887 SCREW, 1/4-20X .75 HHC 1
8. 57626 WASHER, FLAT .281X1.,25X.08 2
7. 1502 NUT, 1/4-20 REGHEXCTRLK 1
8. ° ASSEMBLY LOWER CHUTE AIR ASSIST 1
S. 318073 CHUTE. LOWER 1
10. 316987 INLET 1
11. 318377 SCREW, 10-82X.50 SLWAHH 5
12 314159 NUT, #10-32 CTRLK 5
13. ASM. TOP COVER AND LID 40°43° 1
14. 30920% TOP COVER ERO BAGGER . 1
15. 309320 TOP UD PIVIOTING 1
6. 310194 ROD,GRASS CATCHER PIVOT 1
17. 121223 PIN, COTTER .0625X.75LG 2
18, 322980-853 TUBE ASSY. SUPPORT, 08L-GST) 1
19. 305197 BAFFLE GRASS CATCHER EURO 1
20. 909159-853 SUPPORT ROD, COVER 1
21. 306262 SCREEN, ERO BAGGER 6.0 X 18,25 1
22, 322309853 TUBE LH. COLLECTOR SUPPORT 1
23.  322388-853 TUBE RH. COLLECTOR SUPPORT 1
24. 322157 BAG, GRASS COLLECTOR 2
25. 57505 RUBBER STRAP 2
26. 121900 SCREW, 1/4-20X1.00 HHC 2
27. 120382 WASHER, FLAT .281X .63X.06§ 4
28. 1802 NUT, 1/4-20 REGHEXCTRLK 2
29. 308619 PIN. CLEVIS .25X1.656X1.75 2
30. 56180 PIN. HAIR .091 DIAX1.62LG 2
31, 180081 SCREW, 8/18-18X1.25 HHC 4
32, 1498 NUT, §/16-18 REGHEXCTRLK 4
33. 55688 SCREW, 1/4-20X .63 SLTRMA 4
34, 120822 WASHER, FLAT 281X .63X.065 4
38 271172 NUT, 1/4-20 REGHEXKEPS 4
36. 306487 SCREW, 1/4-20X1.50 HHTAP 3
37. 306078 SPACER, BAGGER .87X7/16X 060 2
38, 309296 SPACER ERO BAGGER .69X.44X.06 1
39, 44811 SCREW, 1/4-20X .75 HXWATAP &
40, 57505 RUBBER STRAP 2
41. 309648 MF HOLD DOWN, RUBBER STRAP 2
42. 73664 NUT, PUSH ON 2
43. 327627 OWNER'S MANUAL 1

* ORDER INDIVIDUAL PARTS

13

220/220d  Z9:) 0KOZ 07 4 NI590061



